SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 12/ 10MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBm . 40 dBm
g e R e MWM
1l )
-50 derr J -50 UBH‘I J
70 dB 70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B86.42527 MHz -55.78 dBm -42.78 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.92501 MHz -50.67 dBém -37.67 dB
725,000 MHz 1.000 GHz 100.000 kHz 9B4.47782 MHz -55,49 dBm -42,49 dB 725,000 MHz 1,000 GHz 100.000 kHz 989.02700 MHz -55,55 dBm -42,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.29 dBm -31.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -45.23 dBm -32.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.81827 GHz -40.25 dBm -27.25 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -40.22 dBm -27.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04274 GHz -41.78 dBm -28.78 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02924 GHz -41,60 dBém -28.60 di
_— —_—
il A il I
L JL ) L L J
D 1 1 144 1 17:36:58

Highest Channel / QPSK

Date: 17.NOV.

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
' I ik S YR
-50 dBém
e/t
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 628.02508 MHz -55.03 dem -42.03 d8
725.000 MHz 1.000 GHz 100.000 kHz 974.47964 MHz -55.39 dem -42.39 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.,99 dim -31.99 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.83877 GHz -40.17 dBm -27.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.02974 GHz -41.74 dBm -28.74 d&
i
JL J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT

Report No. : FG412509B

Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -
(°c) (Volt) Deviation Result
(ppm)
35 Normal Voltage 0.0205
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0049
PASS
0 Normal Voltage 0.0141
20 Maximum Voltage 0.0090
20 Normal Voltage 0.0000
20 Battery End Point 0.0038
Note:

1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13 / 10MHz

Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB 27 RB Result
Middle CH

5.28 6.46 PASS

LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27 RB0
Spectrum = Spectrum =
Ref Level 30.00 dém  Offset 11,80 d& Ref Level 30.00 dém  Offset 11,80 d&
o att 0 dE__AQT 2 ms @ RBW 10 MHz o att 0 dE__AQT 2 ms @ RBW 10 MHz
@153 view @153 view
i L
o o
00 00
B
\ i
E 1E- -
1€ ".“ 1€ l"\
.\\
| |
!
I
F 782.0 MHz Mean Pwr + 20.00 di F 782.0 MHz Mean Pwr + 20.00 db
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,50 cbm 27,12 dbm 5.22 dB 2.46 dB 4.32 dB 5.26 dB 5.60 dB Trace 1 | 20,14 cBm 27,56 dbm 7.43 d8 3.25 dB 5.30 dB 5.45 dB 7.13 db
e — B —
[T ) Wooop e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

26dB Bandwidth

Mode

BW

LTE Band 13 : 26dB BW(MHz)

1.4MHz

3MHz

S5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM | QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK | 16QAM

Middle CH

- 4.87

4.87

9.73

5.47 - -

LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Middle Channel / 10MHz / 16QAM

Spectrum k2 ctrum i
Ref Level 30.00 dém  Offset 11,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 1ms @ VBW 300 kHz Mode Sweep I Att 30de  SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1Pk Max @17k Max
mili] 15.18 dBm mili] 14.41 dBm|
20 X 782 92900 MHzZ| 046 784.04800 MHz
B 26.00 dB ndB 26.00 dB
104 et sl gl s A iaa A BB e 4.875000000 MHzZ| wd PR [ e fronen PRI s, 4.875000000 MHz
b 7 Q factor 1 160.6 b ] Q factor 160.8
" | |
0 dém 7 \‘ 0 dém T
il & 1 :
-10 dBm % -10 dBm . ¥
/ W " "
20 dém - 20 dam 7 "
N M ALan f\ | A
(ke PRy A A . A ool T Ya L
P ] Pt [ERpE Y. LN, i wharrylan
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 782.928 MHz 15.18 dBm ndB down 4.675 MHz ML 1 764,048 MHz 14.41 dBm ndB down 4,575 MHz
T1 1 779.542 MHz -11.05 dém ndé 26.00 dB T1 1 779.582 MHz -11.24 dém ndé 26.00 d8
T2 1 784.418 MHz -11.60 dém Q factor 160.5 T2 1 764,458 MHz -11.61 dém Q factor 160.8
it J L [ Il J (] )

Middle Channel / Full RB

Middle Channel / 27 RB0

- -
Ref Level 30.00 GBm  Offset 1150 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,60 dB & RBW 100 kHz
o att a0ds BWT 1ms @ VBW 1MHz  Mode Sweep o att 30de SWT 1ms @ VBW 300 khz  Mode Sweep
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
mili] 17.90 dém| MiL1] 13.97 dBm|
1 785.2370 MHz 779.6620 MHz
20 d8 ¥ 20 d .
i I AR L. . 26.00 dB I ndB 26.00 dB
104 e Canhuth b e it AL -0 i 9.730000000 MHz 104 il .I. T ) Bw 5.475000000 MHz|
- i Q factor \ 80.7 - I Q factor 142.4
o dem: ‘j’ L\- 0 dém ‘J
1 . Tf i
-10 dBm t}' t -10 dBm 7 ki
20 dam L Ho 20 dam Al
] Ly il
il bt o, gy M Y
-30 dBm e -30 dBém - )
’ N A P
-40 dBm o -40 dBm - — -
TN . Hew A4
-50 dBm R O M,
-60 dBm -60 dBm:
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 785.237 MHz 17.90 dBm ndB down 9.73 MHz ML 1 779.662 MHZ 13.97 dém ndB down 5,475 MHz
T1 1 777.165 MHz -5.09 d8m nds 26.00 d8 T1 1 TT7.245 MHz -11.30 dam nds 26.00 d&
T2 1 786.895 MHz -6.90 dBm  factor B0.7 T2 1 782.719 MHz -12.57 dém  factor 142.4
|\ J I J a

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

1.4MHz

3MHz

S5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM | QPSK

16QAM

QPSK | 16QAM

QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM

Middle CH

4.49 4.49

9.03 | 4.87

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 15.27 dBm| mili] 13.65 dBm)
2048 782 31000 MHzZ| 046 783.83800 MHz
B T occew ) 4.495504496 MHz # occBw ML 1.495504496 MHz,
10 d o sl b s s A Y s a0 lhl 104 g f I ESULIW S L L
/ \ J I
0 dém ! £ 0 dém ' b
! | { L
-10 dBm l’ - -10 deém
f W o 1
20 dem f 4 ~ 20 dem 1 -
m ALY P sl WY WLH P i Al
A AL P Mot \ Mt -
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 782.31 MHz 15.27 dBm ML 1 763,538 MHz 13.65 dBm
T1 1 779.76224 MHz 8.61 dém Occ Bw 4.495504496 MH2 T1 1 779.76224 MHz 8.81 dém Occ Bw 4. 495504496 MHZ
T2 1 784.25774 MHz 9.65 dBm T2 1 784.25774 MHZ 9.63 dBm
i J Gnnn we I J a I we
Spectrum - Spectru -
Ref Level 30.00 GBm  Offset 1150 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,60 dB & RBW 100 kHz
| Att 30d8 SWT 1ms @ VBW 1MH: Mode Sweep po Att 30.d8 SWT 1ms @ VBW 300 kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 17.51 dbm| mili] 14.20 dBm|
" M1 785.0770 MHzZ| . 779.6220 MHz
e , TV 1) 9.030069031 MHz & oce Bw +.875124875 MHz
" R e A IR e e a PR A .
1 - ; 1 i
{ | | |
o dem: J L 0 dém 1
i i | |
-10 dBm i -10 dBm - i
r [ Jl 4 i l,
20 dam 20 dém - :
f T T " LA TR P
A Rk LT A ) AL
a0 dém L Ty m“‘“",“,,l -30 dBm. pud ", o
I A TN
-40 dBm .y -40 dBm - b o
L T ! 't I"--‘Lm-\‘
-50 dém st dam A Lo
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 785.077 Mhz 17.51 dém ML 1 779.622 MHz 14.20 dBm
T1 1 777.5245 MHz 9.40 dém Occ Bw 9.030965031 MHz T1 1 777.5045 MHz 8.24 dBm oce Bw 4.875124875 MHZ
T2 1 785.5554 MHz 10.95 dBm T2 1 762.3796 MHz 9.62 dBm
|\ J L I J I we

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Conducted Band Edge

LTE Band 13 / 5SMHz / QPSK

Lowest Band Edge /1 RB 0

Highest Band Edge / 1 RB max

pectrur

Ref Level 30.00 dBm
SGL Count 100/100

(%]

Offset 11.80 dB Mode Auto FFT

Sp! m

SGL Count 100/100

Ref Level 30.00 dBm Offset 11.80 d&

Mode Auto FFT

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PABS
20 dbipe—teuRIOUS }INE Ans T DAKS e e -
10 dem I‘ 10dBm
ode J‘} 0dem
-10 dBm =T -10 dem —
-20 dBm } l -20 dBm
\ 1 |
e L e
SPURIOUS_LINE_ABS J '\ “ ” | SPURIOUS_LINE_ABS_ ”
-40 dBm - - -40 dBm .
fponr) ) -
50 dBm Jr-" LA f 50 dem i‘"wv g
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALim Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 772,63237 MHz -56.81 dBém -23.81 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 763.77323 MAz -58.00 dbm -23.00 de
775.000 MHz 775.900 MHz 100,000 kHz 775.95549 MHz -46.73 dém -33.73 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.71703 MHz -46.98 dBm -33.98 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99366 MHz -52.71 dém -29.71 dB 775.900 MHz 776.000 MHz 30.000 kHz 77591354 MHz -52.36 dbm -39.36 db
776.000 MHz 788.000 MHz 100.000 kHz 777.34865 MHz 20.63 dBm -9.37 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 20.53 dBm -9.47 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -52.57 dém -39.57 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -50.29 dBm -37.29 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.34051 MHz -46.26 dBm -33.26 dB 788,100 MHz 793.000 MHz 100.000 kHz 790,96608 MHz ~38.42 dBm 25,42 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.53896 MHz -58.02 dém -23.92 d8 793.000 MHz 806.000 MHz 6.250 kHz 802.17532 MHz -58.78 dbm -23.78 dB
Y
Il j ) o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto FFT

Sp

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 de Mode Auto FFT

@1 AvgPwr (@1 tvgPwr
Limit §heck PARS Limit ¢heck
20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS R
10 dem 10 dém
oy T
ode I 0 dBm [
-10 dBm — JI ! -10 dBm —] j i
-20 dBm - L\ -20 dBm ] T
SPURIOUS_LINE_ABS > | SPURIOUS_LINE_ABS_ J kﬁ
[ ad oy
-40 dBm g’ \“]"* -40 dBm - f
50 dgm J -50 dBm Jr_,‘_rn/'
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,98202 MHz -57.77 dém -22.77 d& 763.000 MHz 775.000 MAz 6.250 kHz 764,01208 MHz -58.01 dBm -23.01 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -38.93 dém -25.93 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.57138 MHz -46.73 dBm -33.73 dB
775.900 MHz 776.000 MHz 30.000 kHz 77594431 MHz -42.45 dBm -29.45 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96648 MHz -52.74 dBm -39.74 dB
776.000 MHz 788,000 MHz 100.000 kHz 78141259 MHz 6.29 dém -23.71 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,20080 MHz 6.46 dBm -23.54 dB
788.000 MHz 788,100 MHz 30.000 kHz 78803701 MHz -48.83 dBm -35.83 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01503 MHz -41.63 dbm -28.83 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.35659 MHz -44.62 dBm -31.62 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10245 MHz ~37.04 dBm -p4.04 dB
793.000 MHz 806.000 MHz 6.250 kHz 795,52597 MHz -58.74 dBm -23.74 dB 703.000 MHz 805,000 MHz 5.250 kHz 800.91558 MHz 58.58 dbm -23.58 dB
Y
Il j ) o

1 7.MAR

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1 RB0O

Highest Band Edge / 1 RBmax

m
Spectrur v
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 11.80 dB Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 2vgPwr
Limit §heck PABS Limit ¢heck PABS
o0 :huuu SOURTOLIS INE ABRS DPAKS 20 dbie G HURLALLS, InE ABS o [
10 dBm 10 dBm J‘l
0de 0dem “
10 dem -10 dBm — ‘ \
-20 dBm -20 dem {
SPURIOUS_LINE_ABS f‘| “ | SPURIOUS_LINE_ABS_ H Lu v 1|
b
-40 dBm - -40 dBm L v
50 dBm ‘l"- L“A ‘j\"{\”""‘T -50 dBm s H E
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.53546 MHz -59.01 dém -24.01 de 763.000 MHz 775.000 MAz 6.250 kHz 773.68731 MHz ~5g.81 dbm —23.81 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.63881 MHz -46.70 dém -33.70 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.36998 MHz -47.24 dBm -34.24 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.90584 MHz -51.46 dBm -38.46 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.9644% MHz -52.96 dBm -39.96 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 19,23 dém -10.77 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 19.68 dBm -10.32 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.09326 MHz -52.04 d&m -39.64 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00614 MHz -47.54 dbm -34.54 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.17587 MHz -46.28 dBm -33.28 dB 788,100 MHz 793.000 MHz 100.000 kHz 790.95629 MHz 38.56 dbm Z25.56 dB
793.000 MHz 806.000 MHz 6.250 kHz 796.26523 MHz -58.85 dém -23.85 d8 793.000 MHz 806.000 MHz 6.250 kHz 804.70775 MHz -58.61 dbm -23.61 dB
Y
Il v j i

Date: MAR 1 6:51:09
Lowest Band Edge / Full RB Highest Band Edge / Full RB
S m
Spectrur p m v
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto FFT Ref Level 30,00 dm  Offset 11.80 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbipe—fPURIOUS | INE ABS DAKS 20 dhipe—$PURIOUS | INE ABS pAES
10 dem 10 deém
S,
0 8 i e 0dBm ‘ o l
-10 d8m [l \I -10 dem: — | |
-20 dBm J i -20 dem I ]\
o i an /
SPURIOUS_LINE_ABS J " SPURIOUS_LINE_ABS
. g LiNe s > ]
-40 dBm - -40 dBm B
-50 dBm _‘__‘ -50 dBm L
Start 763.0 MHz 7007 pts stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -568.44 dBm -23.44 dB 763.000 MHZ 775.000 MAz 6.250 kHz 773.37562 MAz -58.98 dbm -23.98 db
775.000 MH2 775,900 MHz 100.000 kHz 775,89955 MHz -40.60 dBm -27.60 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,74580 MHz -47.40 dBm -34.40 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.98586 MHz -44.59 dBm -31.59 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -52.42 dBm -39.42 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.64336 MHz 6.15 dBm -23.85 dB 776.000 MHz 788.000 MHz 100.000 kHz 785,27273 MHz 5.45 dBm -24.54 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.01863 MHz -50.55 d&m -37.55 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.06778 MHz -41.69 dbm -28.69 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788.35210 MHz -45.04 dBm -32.04 d& 788,100 MHz 793,000 MHz 100,000 kHz 788,18566 MHz -36.90 dBm -23.90 dB
793.000 MHz 506,000 MHz 6.250 kHz 805.94156 MHz -58.51 dém -23.51 dB 293.000 MHz 806.000 MHz 6.250 kHz 705.73377 MHz 58,55 dBm -23.55 dB
Il ] L i

17:01:01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM
Band Edge / Full RB Band Edge / 27 RB 0

n t 1
Ref Level 30,00 dém Offset 11.80 dB Mode Auto FFT Ref Level 30.00 dém Offset 11.80 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100

®1 AugPwr (@1 AvgPwr
Limit Gheck PABS Limit Gheck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS paks
10 dem 10 dém
s ah
Lo
dBm f i il 0 dBm e :
-10 dBm ,

-10 dBm J’
-20 dB i 20 dBm i \
i ane I o ]
SPURIOUS_LINE_ABS ), SPURIOUS_LINE_ABS P
-40 dBrv -40 dBm =
50 dBm 2 50 dBm 'l WLM
e J - i
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.59840 MHz -58.87 dBm -23.87 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.57443 MHz -58.49 dBm -23.49 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -43.58 dBm -30.58 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -41.70 dBm -28.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -47.53 dBm -34.53 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -45.06 dBm -32.06 d&
776,000 MHz 788.000 MHz 100.000 kHz 785.03207 MHz 4.15 dBm -25.85 dB 776,000 MHz 788.000 MHz 100.000 kHz 781.92807 MHz 5.12 dBm -23.88 dB
788.000 MHz 786.100 MHz 30.000 kHz 768.07208 MHz -42.71 dBm -29.71 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.03521 MHz -48.23 dBm -35.23 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.37657 MHz -38.10 dBm -25.10 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.39126 MHz -43.30 dBm -30.30 d&
793,000 MHz 806.000 MHz 6,250 kHz 793.14035 MHz -56.36 dBm -21.36 dB 793,000 MHz 806.000 MHz 6,250 kHz 800.45104 MHz -58.79 dBm -23.79 d&
T bl
L L J o L L J L

T.MAR.2024

Band Edge /27 RB Max N/A
Specium | (=)

Ref Level 30,00 dém Offset 11.80 dB Mode Auto FFT
SGL Count 100/100

@1 AvgPwr
Limit Gheck PABS
20 dbjfe _SPURIOUS | INE_ABS paBS
10 dem
0 dBm- -
-20 dB f
. J |
SPURIDUS_LINE_ABS PR |
40 dBm [ el

-50 dBm =
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 763.76124 MHz -58.88 dBm -23.88 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.14790 MHz -47.34 dBm -34.34 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.80544 MHz -52.28 dBm -39.28 dB
776,000 MHz 788.000 MHz 100.000 kHz 783.00001 MHz 5.00 dBm -24,01 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.02063 MHz -42.27 dBm -29.27 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -37.60 dBm -24.60 dB
793,000 MHz 806.000 MHz 6,250 kHz 794.30519 MHz -58.57 dBm -23.57 dB
] Wi
TEL : 886-3-327-3456 Page Number 1 A7-6 of 9

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 Il spectrum
Ref Level 0,00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit heck PARS Limit Fheck PARS
10 rjd'r}\" sPURIOUS. INE_ABS PABS 10 Aé;\_»- sPURIOUS INE_ABS
S_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
e S e nd . i, B e L E N
P e
-50 dBm -50 dBm J
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763,000 MHz 100,000 kHz 625.37621 MHz -56,28 dBm -43,28 dB 30,000 MHz 763,000 MHz 100,000 kHz 745.23815 MHz -56,53 dBm -43,53 dB
806.000 MHz 1.000 GHz 100.000 kHz 929.57136 MHz -55.92 dBm -42,92 dB 506,000 MHz 1,000 GHz 100,000 kHz 988.87203 MHz -55.82 dBm -42,82 db
1.000 GHz 3.000 GHz 1.000 MHz 2.52637 GHz -45.26 dBm -32.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49038 GHz -45,30 dBm -32.30 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99335 GHz -40.87 dBm -27.87 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99035 GHz -40.70 dBm -27.70 d&
T bl
@ T.MAR.2024 16:54:15 7.MAR.20Z24 16:55:28
Highest Channel / QPSK
ctrum mr?
Ref Level 0.00 dBm  Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1ank Pabs
10 ddne IDUR]OUS LINE_ABS PASS
| SPURIOUS_LINE
-20 de:
-30 der
-40 dem
T T
" -
-50 dém J
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 622,49327 MHz -56,38 dBém -43.38 d&
£06.000 MHz 1.000 GHz 100.000 kHz 937.57186 MHz -55.97 dBm -42.97 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,99925 GHz -45.23 dBm -32.23 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.,94986 GHz -40.70 dBm -27.70 dB.
v
JU J (] ]
Date: 17:06:24
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 13

/ 10MHz

Middle Channel / QPSK

Spect 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

(@1 AvgPwr

Limit 1Lr.m k ]
ine PURIOUS_LINE_ABS PABS
-10 ddfE

1

| SPURIOUS_LINE_ABS_

-20 dB

-30 de

-40 dBém

-50 dem 1
e 'J

-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 636.56593 MHz -56.25 dem -43.25 de
£06.000 MHz 1.000 GHz 100.000 kHz 955.31842 MHz -55.82 dBm -42.82 dé
1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -45.21 dém -32.21d8
3.000 GHz 8,000 GHz 1.000 MHz 6.91436 GHz -40.78 dBm -27.78 dB
5T s
1 u L

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG412509B

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -
(°c) (Volt) Deviation Result
(ppm)
35 Normal Voltage 0.0034
30 Normal Voltage 0.0073
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0040
PASS
0 Normal Voltage 0.0015
20 Maximum Voltage 0.0063
20 Normal Voltage 0.0000
20 Battery End Point 0.0018
Note:

1. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz

Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB 27 RB Result
Middle CH

5.51 6.49 PASS

LTE Band 17 / 10MHz / QPSK LTE Band 17 / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27 RB0
Spectrum | = Spectrum | =)
Ref Level 30.00 dém  Offset 11.20 d& Ref Level 30.00 dém  Offset 11.20 d&
o att 0 dE__AQT 2 ms @ RBW 10 MHz o att 0 dE__AQT 2 ms @ RBW 10 MHz
@153 view @153 view
- e =
o o
]
00 00
N
E “-\ 1E4 -
bt 4
i X
| |
1 1 i
: ‘ : i
F 710.0 MHz Mean Pwr + 20.00 di F 710.0 MHz Mean Pwr + 20.00 db
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2245 cbm 26,68 dbm 5.19 dB 2.55 dB 4.52 dB 5.51 dB 5.66 dB Trace 1 | 2134 cBm 26,65 dbm 7.31d8 3.07 dB 5.28 dB 5.43 dB 7.13 db
e — S —
[T ] [T )

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A8-1 of 9



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG412509B

26dB Bandwidth

Mode

LTE Band 17 : 26dB BW(MHz)

BW

1.4MHz

3

MHz

S5MHz

10MHz

15MHz

20MHz

Mod.

QPSK | 16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

4.95

4.91

9.75

5.42

LTE Band 17

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 GBm  Offset 1120 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,20 db @ RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 14.99 dBm| mili] 15.44 dBm|
2048 709.50000 MH?Z| 046 . 70840200 MHz
ndB 26.00 dB Y 26.00 dB
104 [y VAR U TV 4.045000000 MHz| wd [ W AN 4.905000000 MHz
B T Q factor 143.5 1 ] G factor \ 144.4
0g8m s 0 dBm v Ly
a / |
-10 dBm - v -10 dBm 7
h \ J 4
20 dBm—— — —— 20 g - ¥ 1
PO LPV A K | =0 AT
30 dBm - b -30 dém: s
-40 dBm -40 dBm
=50 dom -50 dém
-60 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value Function | Function Result
ML 1 700.5 MHz 14.99 dBm ndB down 4.945 MHz ML 1 70B.402 MHz 15.44 dBm ndB down 4,905 MHz
T1 1 707.453 MHz -11.14 dam nds 26.00 d8 T1 1 MHz -10.65 dam nds 26.00 d&
T2 1 712.398 MHz -10.94 dam  factor 143.5 T2 1 -11.05 dém  factor 144.4
i GHINNRND e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

Spectrum - Spectrur -
Ref Level 30.00 GBm  Offsel 1120 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,20 o & RBW 100 kHz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  56.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 18.77 dBm| MiL1] 15.27 dBm|
1 707.3230 MH 708.0220 MH,
20 d8 x ’ 2048 ; 7
N | _ndB 26.00 dB ndB 26.00 dB
104 / T BWT T 9.750000000 MHZ| 104 ML AN il Bw 5.415000000 MHz|
! 7 Q factor \ 72.5 - | r Q factor 130.8
\ |
0 dsm ! \ 0 dem + +
4 b { i
-10 dBm 7 - -10 deém A
20 dBm— T 20 dém L
el S I — e L
~ - s Vo,
-30 de -30 d = 5
A/ |
-40 dBm -40 dBm A,
T
-50 dm -50 dém u
-60 dBm -60 dBm:
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz )
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 707.323 MHz 16.77 dBm ndB down 9.75 MHz ML 1 70B.022 MHz 15.27 dBm ndB down 5415 MHz
T1 1 705.105 MHz -7.23 dBm nds 26.00 d8 T1 1 7DS.205 MHz -10.68 dam nds 26.00 d&
T2 1 714.855 MHz -7.23 dBm  factor 72.5 T2 1 710.619 MHz -10.41 dém  factor 130.8

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Occupied Bandwidth

Mode

LTE Band 17 : 99%0BW(MHz)

BW

1.4MHz 3MHz

S5MHz

10MHz 15MHz

20MHz

Mod.

QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM

Middle CH

4.51

4.49

8.97

4.86

LTE Band 17

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 15.47 dBm| mili] 15.05 dBm|
2048 709.01100 MHZ| 046 709.15100 MHz
= Oce B 1.505494505 MH_| ° Y Oce B 1.485514486 MHz
S e AP i LA e .
10 v il AP By G . } 3 TV T L
m ¥ T o f X
] \ / |
0 dbm / I 0 dem: ] L
] \ { \
-10 dBm £ . -10 dBm ”i -
{ \ I \
20 08—y == U T
I AN v ™ Ve e
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 709.011 MHz 15.47 dBm ML 1 709,151 MHz 15.05 dBm
T1 1 707.74226 MHz 8.48 dBm oce Bw 4.505494505 MHz T1 1 707.74226 MHZ 9.32 dBm oce Bw 4. 485514486 MHZ
T2 1 712.24775 MHz 8.93 dém T2 1 712.22777 MHz 9.03 dém
i J GHINNRND e I J a I e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

Ref Level 30.00 GBm  Offsel 1120 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,20 o & RBW 100 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30 dE SWT  S6.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 16.88 dBm| mili] 15.13 dBm)
_— 708.8410 MHzZ| o 706.2040 MHz
20 i NS Occ B B.071028971 MHz & Oce B 1.855144855 MHz
e T e S A 5 . i P b
/ 4 ) |
0 dBm + T 0 dém !
] | ] \
-10 dBm L -10 dBm 4 ¢
\ / \.
20 dBm—i—— . 20 dém —
T S WP e N PN o,
-30 dBm 30 ?&T’,\ Ky |
A LY}
-40 dBm 40 dBm ——
AL
ot
-50 dém -50 déim
-60 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 708.841 MHz 16.88 dBm ML 1 706.204 MHz 15.13 dBm
T1 1 705.5045 MHz 10.12 dém Occ Bw 8.971028971 MHz T1 1 705.5045 MHz 10.06 dBm Occ Bw 4.855144855 MHZ
T2 1 714.4755 MHz 10.80 dBm T2 1 710.3596 MHz 9.92 dBm
I ] i )i ] 1]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Conducted Band Edge

LTE Band 17 / 5SMHz / QPSK

Lowest Band Edge / 1 RB0O

Highest Band Edge / 1 RBmax

ectr

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Ref Level

Spectrum

30,00 dém  Offset 11.20 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 UIBIFF‘IH EPURIOUS INE_ABS PABS fl 20 UIB;':i‘P SPURIOUS_LINE_ABS !\ PASS
\ |
10 dBm ] I 10 dBm ’ \
0d8 j !\ 0 dem } L
-10 dem — -10 dBm et
SPURIOUS_LINE_ABS \ J} "
-20 dem } \ 20 dBm
! t
-30 dem -30 dem i T
] | PN
-40 dm - - ﬂ —in\uam i o -
[l l [
=0 dem ~ gy ] J A ,}50 Mmﬂ-mlm"l / W
P AN - J\A.___ﬁ/ 7 M—w\“%
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||('Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
590.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -32.68 dém 9.68 d& 711.000 MHz Esﬁ%lﬂz 100.000 kHz H_?MS Mhz 21.30 dbm —EWI
703.900 MHz 704,000 MHz 30.000 kHz 703.98826 MHz -24.75 dBm -11.75 dB 716.000 MHz 716,100 Mz 30,000 kHz 716 0015 Mie 25 56 dbm e e
704.000 MHz 709,000 MHz 100.000 kHz 704.34216 MHz 21.58 dBm -8.32 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.60 dBm -16.60 dB
i 1 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec

Spectrum

Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
q 5 3 PARS Line SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 dbm
10 dBm 10 dBm
r»-v e J e B e
f
0de r ‘1\ o dem |
|
-10 dBm ‘ 10 dBm |
SPURIOUS_LINE_ABS ! \ i
-20 dem J. 20 dem '1
-30 dem -30 dBm \
J‘"‘/IJF “-‘“‘-H-«.«.__
-40 dem — -40 dBm e
50 dom T S0 de ™
| —— - m
UL I
-0 dem -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -30.00 dém -17.00 d& 711.000 MHz 716.000 MHz 100.000 kHz 71548801 MHz 6.08 dBm -21.92 dB
703.900 MHz 704,000 MHz 30.000 kHz 703.99376 MHz -30.23 dBm -17.23 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00005 MHe 27 77 dBm 1477 b
704.000 MHz 709,000 MHz 100,000 kHz 707,15435 MHz 7.90 dém -22.10 dB 716,100 MH= 725000 Mz 100000 kHz 716 14001 Mie T S ERTET
Il i [ w
18:45:48

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB0O

Highest Band Edge / 1 RBmax

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PARS | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS {.\ 20 UB!!':i‘P “‘ S
10 dem [ 10 dém ‘i \
i /]
-10 derm: | -10 dem {
SPURIOUS INE_ABS ] \ H \
20 dem T u 20 dem {
-30 dBm J '\ - n‘ -30 dBm [F‘k | *l l‘\
-40 dBm " . 1]“ 5 { dBm / { - J'J lef""'ul\ Al
o ‘ ", AN 1| T ’lf‘lﬂl.“l‘ﬂl‘ ij
m el N 50 ey o
b - " adc
P | S et D
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
560.000 MHz 703,900 MRz 100,000 kHz 703,89306 MRz ~30.60 dBm -17.60 d& L 000 Wi | 716 PtD Wi 100.000 KAz e tane e 50,67 o _gml
703.500 MHz 704.000 MHz 30.000 kHz 703,99206 MHz -22,32 dém -9.32 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00005 MHz “24.43 dBm 11438
704.000 MHz 709.000 MHz 100.000 kHz 704.34715 MHz 21.23 dBm -68.77 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.17 dBm -17.17 dB
.
I 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm Offset 11.20 dg

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
9 5 5 hakS Line _$PURIOUS_LINE_ABS. PAS:
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dBm 10 dBm
[,,.*_ Pt g SSCSUR TR (PP -.mu\
0 de Hlf of e \
| |
-10 d8m l {m dBm |
SPURIOUS_LINE_ABS ‘I \ \
20 dem i }20 dem \
-30 dBm I -30 dem I
. v ]
-40 dem — -40 dém e
-50 dam = -50 dem
PR __'_“_'__‘___,___——’/ -
-60 dBm -60 dem
Start 690.0 MHz 3003 pts stop 700.0 MHz | |[[Start 711.0 MAz 3008 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -30.42 dém 7.42 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.99351 MHz 7.39 dBm -22.61 dB
703.900 MHz | 704,000 MHz 30,000 kHz 703,99515 MHz -31.41 dbm -18.41 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,01184 MHz -29.16 dBm -16.16 dB
704.000 MHz 709.000 MHz 100.000 kHz 706.72977 MHz £.92 deém -23.08 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.25555 MHz -26.90 dbm -13.90 dB
Y
i i )
Date: 17 18:47:1
TEL : 886-3-327-3456 Page Number 1 A8-5 of 9

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum

Ref Level 30.00 dBm

Offset 11.20 dB Mode Auto Swaep

Spectrum

Ref Level 30.00 dBm

Offset 11.20 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck paks | SPURIGHIS CHYEK /85 _ PABS
Line _§PURIOUS_|LINE_ABS PABS Line _$PURIOUS_LINE_ABS, PAES
20 dBh. 20 dém
10 dem 0ds
T e
e VA A ot g Do ! WA s e e
0 der 0 g8
NE_ABS_ \ \
-0 dem t
-30 dam — - H‘ -30 den i
— [ Jr*..,.._ﬁx
40 dBm - 40 d8
,,...-M*‘”“MJ \
-50, dam=" 50 ds
-
————
-50 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz | || 'start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Powvier Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -29,54 dbm -16.54 d& 706.000 MHz 716.000 MHz 100.000 kHz 706.59441 MHz 5.85 dBm -24.15 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.93861 MHz -33.53 dbm -20.53 db 716.000 MHz 716.100 MHz 30.000 kHz 716.00245 MHz -35.28 dBm -22.28 dB
704.000 MHz 714,000 MHz 100.000 kHz 706.50250 MHz 5.86 dBm -24.14 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -32.03 dbm -19.03 dB
ik mw
L JU J b . L JL J -
Data: 18:59:30 Date: 17.M 19:03:54

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge / 27 RB0O

Highest Band Edge / 27 RBmax

e

Sy m

Spectrum

Ref Level 30.00 dBm  Offset 11.20 cB Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLONE CHMEKABS F-r‘%s
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dBm’ 20 dém
10 dBm 10d8 -
atn I | {‘ brneonr prrdinn uan
0 der ! 0ds (
-10 dBm ﬂ, -10 dBm i
SPURIOUS_LINE_ABS_ l | \
-20 dBm -20 dBm
! L
30 db 1, 30 Siniind
-30 dBm -30 deon i
B .
P, . > L
40 dBm — e o |[| 40 e .
e
-50 dBm -50 dB
e
- _.4._7—"_"_/
60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] |[['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PoweraAbs [ aLlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 Mz 703,900 MHz 100.000 kHz 703.89306 MHz ~30.43 dbm ~17.43 dB 706.000 MHz 716.000 MHz 100.000 kHz 711.39960 MHz 7.10 dBm -22.90 db
703.900 MHz 704.000 MHz 30.000 kHz 703.99555 MHz -33,50 dBm -20.50 de 716,000 MHz 716,100 MHz 30.000 kHz 716.04101 MHz -31.41 dBm -13.41 de
704.000 MHz 714,000 MHz 100.000 kHz 706.44256 MHz .43 dBm -23.57 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.60 dBm -14.50 dB
i "
(. 4 < . L = -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A8-6 of 9



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum L
Ref Level 0.00 dBm  Offset 11,20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgpwr
eck Paks Limit 'thrrk PAES
URIOUS_LINE_ABS PAES .10 AéH_IH I‘PHR[()HS INE_ABS PABRS
QUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
. —Cry -40 dBm .
p—— 50 gy
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 0.0 GHz | || Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz $66.83433 MHz -56.11 dBm -43.11 dB 30.000 MHz 690.000 MHz 100.000 kHz 339.60155 MHz -56.17 dBm -43.17 d&
725,000 MHz 1.000 GHz 100.000 kHz 988.88727 MHz -55.32 dBm -42,32 dB 725,000 MHz 1.000 GHz 100.000 kHz 900.39052 MHz -55.62 dBm -42,62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -44.73 dBm -31.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -44.97 dBm -31.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -40.29 dBm -27.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -40.21 dBm -27.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.06323 GHz -41.79 dBm -28.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02474 GHz -41,92 dBm -28.92 dB
hid bl
{ e J v L JL J wa
Date: 1 18 Date 1 14
Highest Channel / QPSK
Spectrum | |:%?
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dﬂjﬂ PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm ——
o i WL R S
T v
-50 dBm i
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 239.60912 MHz -56.29 dBm -43.29 dB
725.000 MHz 1.000 GHz 100.000 kHz 985.67947 MHz -55.53 dém -42.53 db
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.64 dém -30.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -40.24 dBm -27.24 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.03574 GHz -41.87 dBm -28,87 dB
7
L J l i
Dates 17 Nov 2023 18:58-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG412509B

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

sctrum = [ spectrum L
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk PAES Limit 'thrrk PARS
INE_ABS PABS -10 difiEFPURIOUS LINE ARG PABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
- — T A ||| 0 e ' B -
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 367.64942 MHz -56.32 dBm -43.32 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.02515 MHz -56.03 dBém -43.03 dB
725,000 MHz 1.000 GHz 100.000 kHz 992.64498 MHz -55,58 dBm -42,58 dB 725,000 MHz 1,000 GHz 100.000 kHz 988.74979 MHz -55.63 dBm -42.63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -44.71 dBm -31.71 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -44.22 dBm -31.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -40.34 dBm -27.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -40,15 dBm -27.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03674 GHz 4 dBrm -28.84 db 7.000 GHz 9,000 GHz 1.000 MHz 7.03074 GHz 4 dBm -28.84 d&
hid bl
{ L J L L JL J e

9:08:40

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

@1 AvgPwr

LINE _ABS

PA
PA

%

%]

Limit ¢heck
10 &dHF PURIOUS

| SPURIOUS_LINE_ABRS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm i

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

35205 pts

Stop 9.0 GHz

Spurious Emissions

Range Low | Range Up |

RBW | Frequency

| Power Abs | ALimit |

30.000 MHz
725.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

690.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

219.76062 MHz
966.11190 MHz
1.41365 GHz
6.99225 GHz
7.02624 GHz

-56.14 dBm
-55.63 dém
-45.50 dBém
-40.40 dBm
-41.85 dBm

-43.14 dB
-42.63 db
-32.50 dB
-27.40 dB
-28.85 db

T

L

J

Datos 17 NOV 2023 19:08:50

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A8-

8 of 9



ssanranas. FCC RADIO TEST REPORT

Report No. : FG412509B

Frequency Stability
Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -
(°C) (Volt) Deviation Result
(ppm)
35 Normal Voltage 0.0142
30 Normal Voltage 0.0154
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
PASS
0 Normal Voltage 0.0045
20 Maximum Voltage 0.0058
20 Normal Voltage 0.0000
20 Battery End Point 0.0086
Note:

1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 25

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 25 / 20MHz

RB Size

16QAM

Middle CH

Full RB

27 RB

Limit: 13dB

4.70

5.19

Result
PASS

LTE Band 25/ 20MHz / QPSK

Middle Channel / Full RB

LTE Band 25 / 20MHz / 16QAM

Spect 5 Spectr k2
Ref Level 30.00 cbm  Offset 12,00 db Ref Level 30.00 cbm  Offset 12,00 db
o att 0 dB__AQT 2 ms ® RBW 20 MHz o att 0 dB__AQT 2 ms ® RBW 20 MHz
@152 view @152 view
= =
W e
S -
o o
0. 0.
i1 ‘\
. h! . Y
1E 31 1E- 5
\ 1
{ \
1 |
1E 'l 1E .
1 |
! |
F 1.88 GHz Mean Pwr + 20.00 dB F 1.88 GHz Mean Pyer + 20.00 dB
Complementary Cumulative Distribution Functio Samples: 130000 Complementary Cumulative Distribution Functio Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,67 dem 26,10 dBm 3 da 2.43 0B .06 0B .70 0B .01 08 Trace 1 | 19.58 dem 2521 dBm 5.64 d8 3.04 d8 4.55 da 5.19 d8 5.48 08
—— e —
[ TR [ REEREEN )

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A9-1 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

26dB Bandwidth

Mode

LTE Band 25 : 26dB BW(MHz)

BW

1.4MHz

3MHz

S5MHz

10MHz

15MHz 20MHz

Mod.

QPSK | 16QAM | QPSK

16QAM

QPSK

16QAM | QPSK

16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH

1.30 1.26 3.00

299 | 498

4.91

9.77

550 | 1448 | 557 | 19.02 | 5.87

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

iddle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 12,00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 15.13 dBm| mili] 15.57 dBm|
20 . 1.87955800 GHz 046 . 1.87966150 GHz
¥ — ndB 26.00 dB Y - ndB 26.00 dB
04 Al Ve i iy ey 1.295100000 MHz 104 e e e B 1258700000 MHZ
b Qfactor | 1451.3 b Qfactor | 1493.3
0 dBm 0 dam + .
10 dBm = -10 dam
20 dom L — 20 dem
[T M
. P R P, R NP N M
P o/ = S Vig-fbin -
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1579553 GHz 15.13 dBm ndB down 1.2951 MHz ML 1 1.5756615 GHz 15.57 dBm ndB down L2567 MHz
T1 1 1.8793483 GHz -11.04 d8m nds 26.00 d8 T1 1 1.8793706 GHz -10.29 dém nds 26.00 da
T2 1 1806434 GHz -10.85 dem  factor 14513 T2 1 1.880629+4 GHz -10.48 dam  factor 1493.3
i J GHINNRND e I J a I e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectru -
Ref Level 30.00 cBm  Offsel 12,00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,00 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
mili] 16.50 dBm| MiL1] 15.92 dBm|
2048 1.88070130 GHz, 046 . 1.88079720 GHz
— opdE 26.00 dB - ndB ¥ 26.00 dB
w0 e T e P T gy e 2.997000000 MHz wd e e e i : T Al AT Y 2.985000000 MHz|
b / Q factor 627.5 - ] Q factor Y 630.1
0 dBm: + 0 dém + T
i { 12
-10dBm 7 -10 dem i
! \
{ - |
20 d8m - . — 20 dam 4 T
= A = — SNy e RN A
-30 dem -30 dBm:
-40 dBm -40 dBm
=50 dom -50 dém
-60 dBm -60 dBm:
CF 1.8 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 LEBOTOL3 GHz 16.50 dBm ndB down 2.957 MHz ML 1 1.8807972 GHz 15.92 dBm ndB down 2,985 MHz
T1 1 1 BTE4955 GHz -9.33 dem nds 26.00 d8 T1 1 1.8785015 GHz -10.40 dam nds 26.00 d&
T2 1 L BEL4925 GHz -9.78 dBm  factor 627.5 T2 1 1.8614885 GHz -10.12 dBm  factor 530.1
|\ J 1) e I J I e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A9-2 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 25

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

ctrum |5 trum =
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att SWT  37.54s @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.43 dBm) ™M1[1] 14.20 dBm)
1.88032000 GHz 1.87936100 GHz,
20 20
ndB 26.00 dB o 26.00 dB
104 N Tt Pl wBVﬂ'\;.\,’ J 4.975000000 MHZz 10 d - e, } - o 4.905000000 MHZ|
* T Q factor \ 378.0) b i 383.1
/ I
0 dam 1 ! 0 dam 1
o/ \ ]
-10 dam - -10 dam 7
I /
20 dBm £ 20 dBm vd
o . Ao ™
30 S .38 Lal
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 188032 GHz 15.43 dam nd8 down 4.975 MHz ML 1.879361 GHz 14,20 dBm nd8 down 4,905 MRz
T1 1 LE77493 GHz -10.32 dbm nd8 26.00 dB T1 L 1.877542 GHz -11.80 dbm nd8 26,00 d8
T2 1 1,882468 GHz -10.70 d8m Q factor 378.0 T2 1 1.882448 GHz -12.10 dém Q factor 3
. s 4 ‘ L JL 4 ‘

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

=)

Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 100 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att SWT 5684 @ VBW 300kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.85 dBm| ™Il 15.16 dBm|
1.8776820 GHz 1.8801600 GHz
20 20
- _ndB 26.00 dB v ndB 26.00 dB
04 - -8 9.770000000 MHz 104 oy ol g ot Bu 5.495000000 MHz
- 7 Q factor 192.2 b ] ! Q factor 342.2
0 dom: : 0 dam 1 )
i 1} 1
10 dBm ~ -10 dBm . -
/ )\
. 20 dém — 'I
A N fodn
AP o AR . .
Wik i T IYN
a0 dem -40 dBm Yo
WAy 4 oh
50 dom -50 dem g
-60 dBm -60 dBm
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | tion Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
M. 1 LET7682 GHz 16.85 dBm ndB down 9.77 MHz ML 1.88016 GHz 15,18 dBm ndB down 5,495 MHz
T1 1 1875065 GHz -9.08 dBm nds 26.00 d8 T1 1 1.875165 GHz -11.20 dém nds 26.00 da
T2 1 1884835 GHz -8.71 dBm  factor 192.2 T2 1 1880659 GHz -10.89 dém  factor 342.2
L L J L L J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A9-3 of 21




ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

ctrum a trum ks
Ref Level 30.00 GBm  Offset 12,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,00 db e RBW 100 kHz
lo At 30de SWT  25.3ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 750 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.96 dBm| ™Il
" 1.8856040 GHz ) 1.8769
= ndB b 26.00 dB @ ™ ndB
ad A AP e B 14.476000000 MHz| 104 Fidar X, Bu 5.574000000 MHz
- T Q factor 1 130.3 - J l‘ Q factor 336.7
0 dBm % 0 dam. r |\
10 dBm L[ -10 dBm ~
| \
20 dgm t 20 dBm
PR P ~. b,
il =
730 dom ,-" al) oV N
v 4fbnp
-40 dam: bl
b, o o i
-50 dem LAl LN
-60 dBm
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 L BB5604 GHZ 15.35 dBm ndB_down 14.476 NMHz ML 1.576043 GHz 13.20 dBm ndB_down £.574 MHZ
TL 1 1572867 GHz -10.57 dém ndd 26.00 dB T1 L 1.872867 GHz -12.53 dém nd8 26.00 dB
T2 1 1887343 GHz -10.98 dam qQ factor 130.3 T2 1 1.8768442 GHz -12.56 dam qQ factor 336.7
L e J - L L J [
Spectrum |5 =
Ref Level 30.00 GBm  Offset 12,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,00 db e RBW 100 kHz
lo At 30de SWT  37.8ps @ VBW  1MHz  Mode Auto FFT o Att 30dE SWT  S4Eps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.24 dBm| ™Il 3 aBm
" 1.8791210 GHz ) Hz
= g ndB 26.00 dB @ ] ndB 26.00 dB
w0 ol L o S B 10.021000000 MHz 104 At Lan Ly But 5.874000000 MHz
i 7 Q factor | 98.9 Q factor 319.1
0 dBm: { i 0 dam
/
! 1 .
10 dm - -10 dBm: — -
/ | { |
20 dgm 7 20 dBm s
Y WY, S ™ W,
240 dem L St V-2 -30 dBm i Lt Y
Py, e
~40 dm 40 dem P IR O B
.
g L r
-50 dem "8 dem sl kel “
-60 dBm -60 dBm
CF 1,88 GHz 1001 pts Span 40.0 MHz CF 1.68 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | tion Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
M. 1 LET9121 GHz 14.24 dBm ndB down 19.021 MHz ML 1 1.574645 GHz 13.53 dBm ndB down 5574 MHz
T1 1 187049 GHz -11.35 dam nds 26.00 dB T1 L 1.870569 GHz -12.67 dam nds 26.00 d&
T2 1 188951 GHz -11.49 dam  factor 96.5 T2 1 1876444 GHz -12.84 dam  factor 319.1
L e J - L L J [

TEL : 886-3-327-3456

Page Number 1 A9-4 of 21
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Occupied Bandwidth

Mode
BW

LTE Band 25 : 99%0BW(MHz)

Mod.

1.4MHz
QPSK

3MHz S5MHz

10MHz 15MHz 20MHz

16QAM | QPSK | 16QAM | QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

Middle CH

1.09 1.10 2.72

270 | 448

4.50

9.03 | 4.90

13.46 | 489 | 17.90

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

16QAM
4.84

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 12,00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 15.66 dBm| ™Il 15.02 dBm|
20 g8 1.87999440 GHz 20 d8 1.87980980 GHz
- I P 1.088111888 MHz, ° | 1% Oce B 1.096503497 MHz
) At e el ) T VL R L e
10d + 104d F .
0 dBm 7 I 0 dam. ] L
-10 dem - ke -10 dam - &
\ '
20 dBm 20 dBm ~
| e e o\ o i el - el
Ly, = == - <l T s
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 LE799944 GHz 15.66 dBm ML 1 1.5758098 GHz 15.02 dém
T1 1 187945734 GHz 9.50 dBm oce Bw 1.088111888 MHz T1 1 1.87945734 GHz 7.93 dam oce Bw 1.096503497 MHZ
T2 1 1.BB054545 GHz .83 dém T2 1 186055385 GHz .31 dbm
j! ] TInn v

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 12,00 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.02 dBm| ™Il 16.45 dBm)
2008 ' 1.88052750 GHz 2048 1.8B055740 GHz
“ - BMce Bue 2721278721 MHz < e Bwe 2.703296703 MHZ|
Ll A R Tl e P
104 3 ¥ 10 d = \
/ \ { |
0 dém + 3 0 dém: ; \
f \ f \
| | / \
-10 dBm 7 - -10 dBm 4
| / \
20 dem - - 20 dem — ]
A r v i T N
-30 dBm: R -30 dém:
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 LBB052T5 GHz 16.92 dBm ML 1 1.8B805574 GHz 16.45 dBm
T1 1 1.B7864535 GHz 10.21 dém Occ Bw 2.721278721 MH2 T1 1 1.87865734 GHz 9.08 dBm oce Bw 2.703296703 MHZ
T2 1 1 BEL36663 GHz 10.74 dBm T2 1 186136064 GHz .50 dBm
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LTE Band 25

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

ctrum |5 trum =
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.59 dBm) ™M1[1] 13.71 dBm)
" 1.88035000 GHz N 1.87846200 GHz,
= 4.475524476 MHz @ "‘l 4.405504496 MHz|
104 I,«,a""wf\.“ 10 d . FAVTAS e, f'\-".4 S
{ \ /
0 dBm: . v 0 dam .
-10 dBm -10 dBm: 'y
It Y
20 dBm 20 dem
e AN A YA,
e - — At = o
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 188035 GHz 14,59 dam ML 1.878462 GHz 13.71 dam
T1 1 LB777622 GHz 9.58 dBm Oce Bw 4,475524476 MHz T1 L 1.8777522 GHz 8.32 dBm Oce Bw 4,495504496 MHz
T2 1 1 BE2Z378 GHz 9.11 dam T2 1 18822478 GHz 8.16 dam
. s 4 ‘ L JL 4 ‘

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

Spectrum T |
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 100 kHz
lo At 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o Att 30de  SWT  S6.5ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.66 dBm| ™Il 14.07 dBm)
1.8816580 GHz ) 1.8797800 GHz
= L _ 9.030969031 MHz @ 5 - 4.895104895 MHz
104 [ - 104 AL PR Y PO
0 10 v
| i ©
0 dBm: 0 dém:
! T T \
| ] |
10 dBm -10 dBm -
Y
[ \
20 dgm v 20 dBm v
e [ o W patrr il ) .
-30 dém = e L AP,
A RN
-an dan 40 dBm ok
-50 dBm -50 dém
-60 dBm -60 dBm
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function tion Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
M. 1 LEB1653 GHz 16.66 dBm ML 1.57978 Ghz 14.87 dBm
T1 1 1.B754845 GHz 10.39 dBm Occ Bw 9.030965031 MHz T1 1 1.8754645 GHz 6.27 dém Occ Bw 4.895104895 MHZ
T2 1 L BEASLES GHz 10.47 dBm T2 1 18803596 GHz 9.03 dém
L L J L L J [
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LTE Band 25
Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27 RB0

ctrum |5 trum =
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 750 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.21 dBm) ™M1[1
1.8762840 GHZ| E
20 d8 20
% 13.456549457 MHz 7 ; 4.885114885 MHZ
- F\, e YL . S uvl 104 YL LTI -
| \
0 dBm- ’ L 0 dém t
\ |
-10 dBm il ) -10 dBm: .
] \
/ | \
Aol Vo b —~ A
v (O v e .
T
i 8 TN
-0 dBm W
I 1o A
N, FLYRTR YOI
50 dam 50 dBm L AR Fa¥ YA LT YY)
-6 dBm -60 dBm
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1876234 GHz 14,21 dBm ML 1874575 GHz 13.39 dam
T1 1 1.B732567 GHz 11.13 dBm Oce Bw 13.456543457 MHz T1 L 18732268 GHz 7.48 dBm Oce Bw 4,985114685 MHz
T2 1 1 8867133 GHz 10.50 dam T2 1 18781119 GHz 9.78 dam
. s 4 ‘ L JL 4 ‘

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27 RB0O

Spectrum T |
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 100 kHz
lo At 30de SWT  37.8ps @ VBW  1MHz  Mode Auto FFT o Att 30dE SWT  S4Eps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.51 dBm| ™Il 13,00 dBm)
1.8841960 GHz 1270 GHz]
20 20 d8
17.902097902 MHz - i 4.805164835 MHz
104 .5 FEWSIY AT REV.EN L PN LW A ok 104 =TE KA AIAN ]
|
0 dBm: il 0 dém: i
-10 dam it -10 dam: .
/ /
20 dgm 20 dBm
e 4 N S A
3l dem =~ -30 dém
a0 dem 40 dBm et L, \
W
50 dam pidilGam SN P PRTIY (S e
-60 dBm -60 dBm
CF 1,88 GHz 1001 pts Span 40.0 MHz CF 1.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function tion Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
M. 1 LE84198 GHz 14.51 dBm ML 1.673127 GHz 13.88 dBm
T1 1 1871049 GHz 9.51 dBm oce Bw 17.902097902 MHz T1 1 1.871009 GHz 9.21 dBm oce Bw 4.835164835 MHZ
T2 1 1880951 GHz 8.21 dbm T2 1 1.8758442 GHz 9.72 dbm
L L J L L J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Conducted Band Edge

LTE Band 25/ 1.4MHz /| QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

] o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm » 20 dem:
M
10 dem / ‘\ 10.dem 1
0de i 0 dem |/ i
-10 dBm { -10 dBm :
SPURIOUS_LINE_ABS \ !
20 dem 20 dim /
-30 dBm v JJ /.h\ -30 dem \\L
kY
-40 dem — '/ H,""' o -40 den / .
paerr | \'”V M o i S
S 7 0 dem N
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -24.89 dém -11.89 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01475 GHz 20.61 dBr -9.39 d&
1,849 GHz 1.850 GHz 20.000 kHz 185000 GHz -23.47 dém -10.47 dB 1015 GHz 1816 GHz 20,000 kiz 191500 GHe 20.77 dBm 7778
1,850 GHz 1,852 GHz 100,000 kHz 185026 GHz 20.72 dem -9.28 dB 1.016 CHz 1,695 GH2 1.00D MHz 161807 GHz 33.30 cBm 0.3 B
S
.
I e i 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 DABS Li SPURIOUS INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUBIL\?P S
10 dBm fﬂwb . 10 derf? \
0da f \l 0 dem, \
-10 dBm I \\ -10 dgm I
SPURIOUS_LINE_ABS F l
-20 dem l _oguem -
-20 dBm l,(*’ '.”JP rj -30 dBm
/
-40 dém "wh 40 dem W‘“
P !
. L MR DRSO S WWW. "
a7} -50 dem =
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz | |[[Start 1,913 GHz 5003 pts Stop 1675 Gz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184899 GHz -20.56 dem -7.56 d& 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01435 GHz 12.66 dBm -17.34 dB
1.843 GHo 1.850 GHz 20.000 kHz 1.85000 GHz -26.05 dam -15.06 d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91801 GHz -24.89 dBm -11.89 de
1.850 GHz 1.852 GHz 100,000 kHz 1.85036 GHz 12,66 dBm -17.34 dB 1016 CHz T gzt ons 1,000 Mz 191603 chs ~19.00 dbm 509 db
.
i 1 i
Date
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 25/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB0O

Highest Band Edge / 1 RBmax

ectrum = um
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P ﬂ 20 gbine 5
|
10 dem / \ 10 dBm: / \
0 de f H 0 dem / \
-10 dBm i -10 dBm.
SPURIOUS_LINE_ABS \ J
-20 dBm -20 dBm rw
30 dem E [ a -30 dem
AT [
-40 dem s -40 dem,
WW__W.M f T ¥ .
po— e ettt | Py -
B Bm \
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -25.92 d&m -12.92 dg 1.513 GHz 1.815 GHz 100.000 kHz 1.81475 GHz 19.94 dBm -10.06 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -25.40 dBm -12.40 dB 1,015 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -21.34 dBm -8.34 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85024 GHz 20.22 dBm -9.78 d& 1.916 GHz 1.925 GHz 1,000 MHz 1.91604 GHz -33.62 dbm -20.62 dB
S
Y
i e N [1 e
0:50:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Lt SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dem . T 10 dim
| (1
ods !i \ 0 dem 1
-10 dBm ! 1 -10 ddm -
SPURIOUS_LINE_ABS |‘ | |
20 dem M{{ ‘ ,\VM 208m L“
-30 dBm M’w VW,. -30 dem
¥ atrT] M
-40 dBm ‘,w"’ -40 dBm .
e e T
=0 dgm -50 dem
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184900 GHz -22,66 dem -9.66 d& 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01417 GHz 12.09 dBm -17.91 d&
1.849 GHz 1.850 Gz 20,000 kHz 1.84599 GHz -30.50 dBm -17.50 d& 1.015 GHz 1.916 GHz 20,000 kHz 1.91501 GHz -25.61 dBm -12.61 dB
1,850 GHz 1,852 GHz 100,000 kHz 185077 GHz 11.87 dBm -18.13 dB 1.016 CHz 1955 GH2 1.00D MHz 81603 CHe 19.56 dBm .58 db
T
I 1 P
Date
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 25 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 12.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 PABS Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm ~ 10 B \
\
0de "( ! dBm -
-10 dem - i {[}-20 @em &
SPURIOUS_LINE_ABS
20 dem [ 20 dem ‘ Mg
p h 1 L'W\n
-30 dBm M‘”T‘l -30 dBm & oy
40 dem W“M whid -40 dBm MM
. Bl .
G -50 dBm
£ cam -60 dem:
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALl Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184891 GHz -22.96 dém -9.96 d& 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01271 GHz 9.06 dBm -20.94 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -29.75 dém -16.75 d8 1.915 GHz 1.916 GHz 30,000 kHz 1.91501 Gz -25.75 cBm -12.75 dB
1.850 GHz 1.853 GHz 100,000 kHz 185174 GHz 9.14 dBm -20.86 dB 1016 CHz 1955 GH2 1,000 Mz 1 a1604 CHe 1599 dBm 5Eo db
—
.
Il - I 1 )

LTE Band 25/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dBm
ods [ \ dem +
-10 dem . |10 dem .
SPURIOUS_LINE_ABS [ WI
20 dem 20 dim ,,:,'.,'m
.J\AWMW l L [,
-30 dBm -30 dem
" e’ S g
-40 dém o o 40 dem ':,.M
Pl A

i -50 dem
-0 dBém 50 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||[['Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Range Up REW | Frequency | Powerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184899 GHz -23.51 dem -10.51 d8 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01414 GHz .25 dBm -21.75 dB

1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -30.27 dam -17.27 d8 1.015 GHz 1.916 GHz 30.000 kHz 1.91500 GHz -27.31 dBm -14.31 de

1,850 GHz 1,853 GHz 100,000 kHz 185033 GHz 8.14 dém -21.86 dB 1016 CHz 1955 GH2 1,000 Mz 1 a1600 CHe ~16.54 dbm 554 db

.
I 1 i
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SPORTON LAB.
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LTE Band 25 / 5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
. .
- b , v
- / Uil \
| \
-10 dem f LM o sem
SPURIOUS_LINE_ABS { ~ \
-20 dem i |[l#=0 cem
i, Lot f ) P,
-30 dem o ] 30 dem o]
M"“‘” -
T -40 dBm o
M*W M "
-50 dBm
-60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz | ||[Start 1.91 GHz 5003 pts Stop 1.025 Gz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184869 GHz -25.48 dem -12.43 d8 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01279 GHz .04 dBm -23.06 dB
1.849 GHz 1.850 GHz £0.000 kHz 1.85000 GHz -30.28 dam -17.26 d8 1.015 GHz 1.916 GHz 50.000 kHz 1.91801 GHz -26.09 dBm -13.00 de
1.850 GHz 1.855 GHz 100,000 kHz 1.85139 GHz &.74 dBm -23.26 dB 1016 CHz 1955 GH2 1,000 Mz 1 a1e20 CHe ~16.80 cbm 560 db
—
.
I - i 1 o

LTE Band 25/

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
P i | — iy
0de { - dem \
-10 dem \ 10 dBm
SPURIOUS_LINE_ABS f \ 1
-20 dem . 20 dem
o \
.30 dam MMM._..MM Sk -30 dém & M
40 dem e -40 dém i N
e ™
sy

m -50 dBm
-0 dBém 50 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz | ||[Start 1.91 GHz 5003 pts Stop 1.025 Gz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit

1.840 Gz 1.849 GHz 1.000 MHz 184899 GHz -25.46 dBm -12.46 dB 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01254 GHz 5.62 dBm -24.18 dB

1.849 GHz 1.850 GHz £0.000 kHz 1.84898 GHz -31.36 dam -18.35 d8 1.015 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -26.42 dBm -15.42 de

1.850 GHz 1.855 GHz 100,000 kHz 1.85100 GHz 5.85 dBm -24.15 dB 1016 CHz 1955 GH2 1,000 Mz 81605 CHe ~10.06 dbm .05 db

.
)i i )
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LTE Band 25/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
ods A~ J—"-W/\"u‘-—vwl‘#‘wwquW-\rf"\»“‘v\ o ds M Wy ..\l
-10 dBm f{ \ -3 dBm -
SPURIOUS_LINE_~BS | \ ‘
20 dem T — || -30 dem
/ h« MW
-30 dam = -4 : i“ 0 dem - i
m 40 dBm \\h
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184894 GHz -28.56 dem -15.56 dB 1.905 GRz 1.015 Ghz 100.000 kHz 1.00064 GHz 3.04 dBm -26.06 dB
1.849 GHz 1.850 GHz 160.000 khz 1.85000 GHz -34.18 dam 2L de 1.015 GHz 1.916 GHz 100.000 kHz 1.91E03 GHz -20.79 dBm -16.79 de
1,850 GHz 1,850 GHz 100,000 kHz 185004 GHz 3,98 dem -26.02 dB 1016 CHz 1955 GH2 1,000 Miz L a1606 CHe ~52.57 dhm 67 db,
—
.
I - I 1 o

LTE Band 25/

10MHz / 16QAM

Lowest Band Edge / 27 RB0

Highest

Band Edge / 27 RBmax

] o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
e P L L T PRy
0de il il 0 dem " i
-10 dBm { \ -10 dBm 1
SPURIOUS_LINE_ABS ’ W / \
-20 dBm fj ! -20 dBm ”.fi U\\ r“‘"ﬁ
-30 dem Mwmw‘" [ \ — -30 dem o
40 dBm W 0 dem
Mw
Em 50 dem
-0 dBém 50 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Range Up REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84877 GHz -25.8% dem -12.89 d8 1.905 GRz 1.015 Ghz 100.000 kHz 1.01104 GHz 5.36 dBm -24.64 dB
1.849 GHz 1.850 GHz 160.000 khz 1.84853 GHz -26.35 dam -16.35 d8 1.015 GHz 1.916 GHz 100.000 kHz 1.91802 GHz -26.83 dBm -13.83 de
1,850 GHz 1,850 GHz 100,000 kHz 185431 GHz 5,78 dém -24.22 dB 1016 CHz 1955 GH2 1,000 Mz 1 a1604 CHe 5006 chm 206 db,
.
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LTE Band 25/ 15MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
odB s ] e Py, 1 g frnii A
-10 d8m - \ 714 dBm \
SPURIOUS_LINE_ABS ‘ | \
-20 dem -2f) dBm
\ =
-30 dB ] 0 db: .
.,....,u:vv-w"_' ol I Pt " |
-40 dem -40 dBm \""%\M
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[[Start 1.0 cHz 5003 pts Stop 1.025 Gz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184850 GHz -27.68 dém -14.69 dB 1.900 GRz 1.015 Ghz 100.000 kHz 1.00115 GHz 2.24 dBm -27.76 dB
1849 GHz 1.850 GHz 200,000 kHz 1.84894 GHz -32.34 dBm -19.34 d8 1.015 GHz 1.916 GHz 200,000 kHz 1.91500 GHz -28.84 dBm -15.84 dB
1.850 GHz 1.865 GHz 100,000 kHz 1.86090 GHz 2.66 dBm -27.34 dB 1016 CHz 1955 GH2 1,000 Mz L a1602 CHe ~53.57 dbm I067 db,
—
.
I - I 1 )

LTE Band 25/ 15MHz / 16QAM

Lowest Band Edge / 27 RB0 Highest Band Edge / 27 RBmax

=1
S pectrum @) spectrum i

Ref Level 30.00 dém  Offset 12,00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr

Limit ¢heck PABS | SPURIGHIECLBEK. — PABS
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dim 20 dBm
10 dem 10 dBm
AP Bt i oy i Anasi et
0 de f ! 0 dém " ]
-10 dem r ‘ 10 dBm
SPURIOUS_LINE_ABS l \ } \

-20 dem 20 dBm " i
-30 dem ’J \‘ -30 dem “H N M,

oV
; " . .
40 dBm L e 40 dem v W
| W [etmsmatriint
"EEdBm T -5 et
o | [
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts stu_L .025 GHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84877 GHz -26.47 d&m -13.47 d8 1.500 GHz 1.815 GHz 100.000 kHz 1.51208 GHz £.26 dBm -24.74 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84989 GHz -30.30 dBm -17.30 dB 1,015 GHz 1.016 GHz 200,000 kHz 1.91525 GHz -24.70 dBm -11.70 dB
1.850 GHz 1.865 GHz 100,000 kHz 1,85279 GHz 5.47 dBm -24.53 dB 1.516 GHz 1.925 GHz 1,000 MHz 1.91639 GHz -20.51 dbm -7.51 dB
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